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T r l : Tubos de Acero de México, S.A.
e' |a s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13023702 1/6
Date / Dia: April 09, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 14928 195951/01

|Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIiN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero; - Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

' BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 113 Pcs/Pz Nominal Weight / Peso Nominal:

2.375 X 0.218 INCH 080 19.69/7/21.33 FT 2390.223 FT 12495.811 LB 5.03 LBIFT
|60.3 X 5.5 MM 6.00 / 6.50 MTS 728.540 MTS 5668.000 KG 7.48 KG/M

Specimen condition Specimen dimensions Test Y.S. UT.S. Y.S./UTS| Elongation/Alargamiento
Heat N° | Sampie N°| Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Reaq.
Colada N° | MuestraN°®] Ls Sc | Type] Oi Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. Obt:
Tipo Tamaric Seccién | ensayo|Max: -- Max: - -
mm mm2 °C mpa mpa in % %
05800 42108 | B | AM | Ss | L | 19.55X05.77 115,41 RT 364 533 0.72 2 221 ] 360
05802 42112 B AM Ss L 19.76 X 05.93 119,96 RT 380 533 0,71 2 223 330
{AM: As manufactured / Segln proceso de fabricacion - Ls Locatlon of sample / Ubicacion de la muestra Ori: Orientation / Orientacion Sc: Specimen condition / Condicién de la probeta
B Body/ Cuerpo T Max Maxrmuml Maximo o .Req.. Max Required maxmum/ Maximo requendo e Ss: Strip specimen / Muestra rectangul’ar'
- ‘LongltudmallLongltudlnal e : ‘\ LA Min MlmmumIMmlmo ; i S S ”Req Requxredl Requendo : L ' = UT.S: Ultimate tensile, strength/Resustenma
Loz Initial Iengthll,ongltud inicial famiag ',Obt Obtamedl Obtemdo e G Sl RT Roomtemperature/ Temperatura ambxente R ©Y.S: Yield strengtthluenqa :

Composmon % IComposuc:on %

X 100 T R T X 1000 ; = ; sk X 10000 X 100 ¥ o
C|Mn| Si|Mo| Cr }-Puk'S M I NolNi | Cu} Snop ALl TibeAs b B | Ca| N [Col 1]Col. 2|Col:3
H Max 28 | 2207 s bt | 404300 ] 130, 80 =51400 | 400 | =iifioeiifiie =if - - - 15 | 100:4::6
R g ; Min =529 A0 s s e s h s < - - =3 i B - - - - =
[ HeatN” };Sample N° (P Max | 72811120 }:i =18} 404:30: |30} 80: ]~ ].400 | 400 B e e - - - 15 | 100;] 6
L ¥-Colada N°:{:Muestra N° Min w2 =l - b= = —~ = =]~ —~ -~ —~ -~ =
e - e — o
05800 :f < DOOD1 Halao a8 T 767 §+:30:]:077 E] 6 2ngner2ae: 0 ] 20 75 Suip21 gy 2.5 1 14 66 | 0.3 | 194102
This certificate is.issued by a computenzed system and it.is:valid with electronic signature. : On th iginal certific trade-mark green; colored st Este certificado se emite mediante sistema computarizado'y'es validado’.con fima electrénica. - £ certificado original posee impreso el logo
‘¥:Tenars"is stamped In case the owner.of the ongnnal certificate would release a copy of; it he must attest its' conformny to the original one !akmg , Tenaris: color verde. En caso de que el poseedor.del certificado entregue una copia, deberd garannzar la conformidad con el original haaendose
uponthi tt respons:blllty for any:t or.not allowed use. Any alteration and/or fals:ﬁaahon will be subject 10-the law. : i {responsable por cualquier uso ilegal o indebido. Cualquner alteracion:y/o falsificacion estara su;eta alaley.

FQR0317‘1. .
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Ntimero: Page / Pagina: (52) 229 989 1600 fax

13023702 2/6

Date / Dia: April 09, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 14928 195951/01
JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API| SPEC 5L,O0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 113 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/21.33 FT 2390.223 FT 12495.811 LB 5.03 LBIFT
|60.3 X 5.5 MM 6.00 / 6.50 MTS 728.540 MTS 5668.000 KG 7.48 KG/M

Composition % / Composicién %

X100 X 1000 X 10000 X 100 S

ClM| si|Mo| Cr| P s|v N N|Cu]sn]Aa| Ti|As{ B | Ca| N |[Col1|Col 2Col 3}
H Max | 28 [120| - | 15[ 40 ] 30| 30| 80 | —- [400] 400 - -1 -1 - - - | - 15 | 100 6

Min - |21 - -] - - | - - - - - - | - - -- -- - | - -
HeatN° | SampleN° [P Max | 28 | 120 - | 15} 40 ] 30 | 30 | 80 | - | 400] 400] - - -1 -1 - - | - | 15 | 100:}6
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - - - - - - - - - - - -
.}, 05800 42109 P 18] 79 | 33 098] 9 0 o[30fe2|11|2t] 0 2 o136 0o [19.1] ©
-] +‘o5800 42110 P 17 | 774301 0.9} 10 .0 o |3}7w]|e6)22).0]21o0]w]|e].0f209] 0
05802- -} 00001 H B pis ot s el s bioo] o 20f84] 622 b 2] 14474 103 | 19.7].0.2
05802 | 42112 P 19 [ore 320 13 mlel oo [ 30] 8| zihasfoodi2ad o 13 ].74f 0 216]. 0
05802 42113 p {aartmit3itas]oe o-f 0] s0fs]| sl2ldaf2to]is ,\74 o {213} 0

Col -1: SUMA Nb+V+T| Col. 3: SUMA Nb+V. “Max; Maxxmum/Maxmo L o . o P: Product / Producto -/

5 ool 2 SUMA Mot CraN+CusV

H: Heat/ Colada ' -

S MinG memum/Mlmmo

7 'Required values Individuals/ Individuales: - “Average’/ Promedio - Hardness type ‘HRC
= V/alores requeridos Min: — - Max: 220 [ o Van=: fooMia= [iMax= [ Var - - Tipo de dureza;
“Heat.N% | Sample N° +Specimen condition: ! coQuads ke Scale SEER L NIW
'Coléda N | Muestra N° is B “Se Gona Escala T2 3 Avg.
05800 1142109 B AN i HRBW 799|806 80.6 804
/05800 42110 B  AM S HRBW w782 | 798| 800 | 793

: Thls cemﬁcate is issued by a computerized sys:em and itis valid with electronic signature.- On the ongmal cemﬁmte the:trade-mark green colored e
“Tenaris" s smmpad In case the owner of the original certificate would release a copy of it he must attestits conformity to the original one. takmg R
upon himself the. responsibility for any unlawful or not aliowed use. Any alteration and/or fa!srﬁmhon will-be subjected o the law. 3

| Este.certificado se emite mediante sistema computarizado:y. es:validado.con firma electrdnica. :::El certificado original posee impreso el 10go -
{|Tenaris color verde. En caso de que €/ poseedor del certificado emregue una copia, debera garantizar Ia conformidad con el original hauéndose

: responsable por cualquier uso ilegal © indebido. Cualqmer alferacion: ylo falsificacion estara su]eta a la ley

FOR03171_~ -
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T n a r I s . Tubos de Acero de México, S.A.
e . ‘ ‘. Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejerfa, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13023702 3/6
Date / Dia: April 09, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DE C.V. Customer’s Order Item / Orden Cliente - item: Customer's Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 14928 195951/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Norimas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,O0CTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL

' . BISELADO NORMAL

IDimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 113 Pcs/Pz Nominal Weight / Peso Nominal:

2.375 X 0.218 INCH 080 19.69/7/21.33 FT 2390.223 FT 12495.811 LB 5.03 LBIFT

60.3 X 5.5 MM 6.00/6.50 MTS 728.540 MTS 5668.000 KG 7.48 KGIM

Required values Individuals / Individuales Average / Promedio Hardness type HRC
Valores requeridos Min:— | Max: 220 | Var— Min:— | Max— | Var— Tipo de dureza

Heat N° { Sample N° Specimen condition Quad. Scale . Mw

Colada N° | Muestra N° Ls Sc Escala 1 2 3 Avg.
05802 42112 B AM 1 HRBW 81.0 804 80.0 80.5
05802 42113 B AM 1 HRBW 77.8 78.8 79.4 787

AM: As manufactured / Segan proceso de fabricacion Ls: Location of sample / Ubicacién de fa muestra MW: Middle wall / Centro Var: Variation / Variacion
- |Ava: Average / Promedio ..Max: Maximum / Méximo Quad: Quadrant / Cuadrante
+{B:Body./ Cuerpo L0 Min: Minimurn/ Minimo st v+ Se;:Specimen condition./ Condicion de la.probeta

" {Standard’/ Norma: i vaStandard #'Norma: e
21 Heat N | 'Sample N° ‘Result o0 “‘HeatN° | Sample N°}:= Result e
fColada:N® Muestra N° Resultado. -Colada N° | MuestraN° |- Resultado ..
405800, 2p - 42110 Good / Bueno 05802 42113 ..} 2 Good /Buéno L
+JThis certificate is issued:by a computerized:system:andiitis valid with electronic signature;:On:the ongmal c.emﬁcate the trade-mark green colored:; = i ‘ Este certificado se emite mediante si computarizado ndo con firma electrénica, - El certificado original posee impreso el Iogc Lo
iV Tenanis"is siamped In case the owner of the onginal cerlificate would release a copy of it, he must attestits oonformlty to the original one takmg : Tenans color verde. En caso de que el poseedor.del cemﬁcado emnegue una copia, debers garanuzar 1a conformidad con el original haciéndose:.
upon himself the: responSbelrty for any uniawful:or not aliowed use Any alteration and/or; Taisification will be subjecied to.the law. : 3 : respcnsable por cualquier uso ilegal o indebido! Cualquier alteracion y/o:falsificacion estard sujeta ala ley.

FOR03171 o
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Niimero:

13023702

Page / Pagina:

4/6

(52) 229 989 1600 fax

Date / Dia: April 09, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S A.DEC.V.

Customer’s Order item / Orden Cliente -

ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A 14928 195951/01
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensicns / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 113 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.697/21.33 FT 2390.223 FT 12495.811 LB 5.03 LB/FT
|60.3 X 5.5 MM 6.00/6.50 MTS 728.540 MTS 5668.000 KG 7.48 KG/M

Pressure / Presion Time / Tiempo Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
psi 2,970 5 Satisfactory / Satisfactorio

....jHeat treatment / Tratamiento térmico: Pipe / Tubo
JQuench: media of heat treatment process / Medio.de enfnamento del tratamlento 1enmco nIa

e Temperature Scale / Escala de Temperatura nla

i Type
Tipo

-asrolled

Supplementary: Information

: ‘|Manufactured by TenansTamsa

“:ISteél makmg process:

i |Electric Arc Fumace-Ladle Fumace-Contmuous Castmg Machme
: Fully Killed Steel

Informacion Suplementaria

Fabricado por TenarisTamsa
- Fabncacnon del acero: b
JHorno de Arco Eléctrico-Horno de Aﬁnacuon—Maquma de Co!ada Continua.

|Acero calmado con aluminio

Thls cemﬁcate IS issued by a ««

n-anditis: vahd with electronic signature. On the ongmal certificate the trade-mark green colored
“Tenaris"is stamped In-case the owner of the: ongmal certificate would release a copy ofit; ‘he must attest its. oonformrty to the original one: takmg :
: upon h(mself trie: responsibility for any unlawfl or not allowed use. - Any alteration andlorfalsxﬁcanon witt be subjeded to.the law. . ;

o Este’certificado se emite mediante sistema computari

y.es vahdade con fimna elecirénica. . El certificado original posee impreso el Iogb
§Tenaris color verde. En caso de que el poseedor.del cemf cado enn'egue una copia, debera.garantizar la conformidad con el original haciéndose

: responsable por cualquier uso ilegal o mdebldo Cualquner alteracion. y/o falsificacion estard’ su;eta ala ley

FORO3171




-
T r I Tubos de Acero de México, S.A.
e' la s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | Namber/Namero: | Page/Pagna: | (52229 989 1600 fox

CERTIFICADO DE PRUEBAS EN FABRICA 13023702 516
Date / Dia: April 09, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order [tem / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 14928 195951/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de aceroc: Ends / Extremos:

APl SPEC 5L,O0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

IDimensions / Dimensiones:; Schedule / Cédula: Length /7 Longitud: Quantity / Cantidad: 113 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 18.697/21.33 FT 2390.223 FT 12495.811 LB 5.03 LB/FT

60.3 X 5.5 NIM 6.00/6.50 MTS 728.540 MTS 5668.000 KG 7.48 KG/IM

Supplementary Information
informacion Suplementaria
Material free from Mercury contamination Material libre de contarminacion de Mercuno
Not repaired by welding No reparado por soldadura
Non destructive test. Satisfactory Control no destructivo. Satisfactorio
Inspection method Método de inspeccion
.- EMI - FLVI - MPI - .- EMI - FLVI - MPI -
APl SPEC 5L, OCTOBER 1, 2007,FE.20080101/ASTM A106,11/ API SPEC 5L,0CTOBER 1, 2007,FE.200901 01/ASTM A1086, 11I
... JASTM AS53,10/ASME SA106,2010 — ASTM A53,10/ASME SA106,2010
SUIMATI ERIAL ACCORDING TO NACE MR0175-2003 S e o s | IATERIAL DE ACUERDO A NACE MR0175-2003
: TamsaRef 373374 i s e K TamsaRef 373374 :

CaHeatNTodes Quantity Length : Heat N° Quantlty,\ : Sepiei-Lengthie : Weight
'Gdlada Ne ‘% Cantidad S Longitud Peso i ".Colada N° Cantidad i Long:tud & Peso:
(Pieces) i ) T (m) (Tons): sy (Pieces). | s(ﬂ):» s (m) (Tons)
mm—— w —
i 05800 e 85 1,799.54 548.5 4267077 05802 2B 59068 180.04 1407
Average lengih per pipe Nominal weight:perpipe
i“'ongitud promedio por tubo Peso:nominal por tubo 1 i
Wl (m o) T kgim) ]
121152 : 6.447 9:228 o T8
i les cemﬁcate igissued by a ? ' dit:is:valid with electronic signature. On the ongmal cerzsﬁcate the trade-mark green oclored. i Este certificado se emite mediante si: ComoiGn >y esvali v > con firma electronica, - :E! certificado original posee impreso el Ioéo - ”
s l*Tenaris" i is:stamped. In.case the ownercfthe ongmal certificate would release a copy of :’t he mustattest its confon'mty to the original one takmg e s Tenans color verde. En caso de que el poseedordel cemﬁmdo entregue una copia, debera garantizar la conformidad con el original haciéndase -
uporn himself me respons:bmty for any. unlawful or not allowed use. Any aiteration andlorfals«ﬁca‘hor wn(l be subjected to'the law. ; i responsable por cualquier uso ilegal o indebido: Cualquleralteracxén ylo falsificacion estar:a su;eta ala !ey

FORO3171




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13023702

Page / Pagina:

6/6

(52) 229 989 1600 fax

Date / Dia: April 09, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacién de Venta:

API SPEC 5L,0CTOBER 1, 2007

N/A 14928 195951/01
fManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Stee! Grade / Grado de acero: Ends / Extremos:

B/X42-1.245/L.290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula:
2,375 X 0.218 INCH 080
60.3 X 5.5 MM

12495.811LB

Length / Longitud: Quantity / Cantidad: 113 Pcs/Pz
19.69 /2133 FT 2390223 FT
6.00/6.50 MTS 728.540 MTS

5668.000 KG

Nominal Weight / Peso Nominal:
5.03 LB/IFT
7.48 KG/M

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de

purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

acuerdo a los requisitos de su orden de compra. Este certificado

no €s, ni puede ser usado, como una declaracion de origen.

CUSTONER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE
INSPECTION COMPANY ; : 1r} f"! r;if o
COMPARIA DE INSPECCION 'L; 'z’f £ ,'.-‘f ;"!.r* :

NO APLICA
Employee Name: N/A

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

o,
.
<

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Teresa M. .Castella Abraham

Rafael Gutiérrez de Veldsco Magallanes

= EThis oerbﬁcate is: |ssued bya computenzed system and it'is valid with electronic signature. On the ongmal oemﬁwte the trade-mark green colcred
ArTenaristis stamped. - In‘case the owner of the original certificate would release a copy of it. he must attest its conforrmty to the original one: takmg

Este oemﬁmdo se emite mediante sistema computari: e

con firma electronica.- ; Ei certificado onginal posee impreso el |ogo o

i Tenans color verde. En caso de que el pcseedor del oemﬁcado emregue una copia, debera garantxzar la conformidad con el original haciéndose: .

upon himself the responsibility for any Gnlawtul of not allowed use. Any alteration andlor falsuﬁwuon wﬂl be: subjeded to'the law.

5 responsable por cualquier uso ilegal o indebido: Cualqmer alteracion yio falsificacion estara su;eta ala Iey

FORO3171 -




